
 

1 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 The main division Edition: 1.2012 

 
Serial number: from 12021 | up to 
 
 

 
 
 
 
 
 
 
Page 2-3 Page 4-5   Page 6-7              Page 8-9          Page 10 
The main Hull, wear   Ejector spout,       Accessories  Stickers 
Shaft, bearing steel, skid pad oil engine  



 

2 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 The main shaft and bearings Edition: 1.2012 

 



 

3 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 The main shaft and bearings Edition: 1.2012 

 
Pos.no. Quantity Designation Article no. Comment 
___________________________________________________________________________________________________________ 

 
 1  4 Screw 6kt m14x40 8.8 galv. 2422398    from 05001 
 2  4 Spring washer M14 DIN 127 B galv. 2534072    from 05001 
 3  4 Washer m14 galv. 2531072    from 05001 
 4  1 Cover for rear bearing 1251368    from 05001 
 5  1 Hexagon screw M16x30 galv. 8.8 qval 2422485 
 
 6  1 Spring washer M16 galv. 2534078 
 7  1 End plate for fan shaft 1251340 
 8  1 Flange bearing UCF 210 50mm 2954175    from 05001 
   1 Grease nipple straight M6x1 A4 2478405    from 05001 
 9  1 Bushing for shaft 1252448    from 05001 
 10  1 Ejector fan 1251366    from 05001 
 
 11  4 Hexagon locking nut M16 galv. 8.8 qval. 2483613 
 12  4 Washer M16 galv. 2531078 
 13  4 Hexagon screw M16x45 galv. 8.8. qval. 2422491 
 14  1 Shaft for ejector fan PTO 1 ⅜” 1251367   from 05001 
   1 Shaft for ejector fan PTO 1 ¾” 1251352  from 11029 
 15  4 Hexagon locking nut M16 8.8 galv. 2483613 
 
 16  8 Sleeve for feeding blade 1251346 
 17  4 Feeding blade 1251345 
 18  4 Screw 6kt m16x80 8.8 galv. 2422500 
 19  1 Legs bearing UCP 210 Ø50mm 2954206 
   1 Grease nipple straight M6x1 A4 2478405    from 05001 
 20  2 Hexagon locking nut M16 galv. 8.8 qval. 2483613 
 
 21  2 Washer M16 galv. 2531078 
 22  2 Hexagon screw M16x60 galv. 8.8. qval. 2422495 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

4 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 Hull wear steel and skid pad Edition: 1.2012 

 
 
 
 
 
 
 
 
 
 
 

 
 
 



 

5 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 Hull wear steel and skid pad Edition: 1.2012 
 

Pos.no.   Quantity Designation Article no.    Comment 
___________________________________________________________________________________________________________ 
 

 1  1 Hull for snow blower VF215 1251330 
 2  1 Medium wear steel 1251372 
 3  2 Washer m12 galv. 2531069 
 4  2 Screw 6kt m12x30 8.8 galv. 2422348 
 5  1 Linchpin Ø10x40mm (locking pin)  2556142 
 
 6  1 Skid pad 1251331 
 7  1 Top strut bolt cat.1. Ø19x70mm 2526321 
 8  2 Wear steel 98x1310 1251371 
 9  10 Locking screw m12x35 8.8 galv. DIN603 2344350 
 10  10 Locking nut m12 8,8 galv. 2483611 
 
 11  2 Drawbar bolt cat. II. 2551730 
 12  2 Linchpin Ø10x40mm (locking pin)  2556142 
 
 
 
 5/6/7  2 Complete skid pads w/fasteners (pair) 1251317 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

6 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 Ejector spout and adjustment Edition: 1.2012 

 
 

 
 



 

7 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 Ejector spout and adjustment Edition: 1.2012 
 

Pos Qty Article no Designation

1 1 1251384 Ejector spout

2 1 1251382 Intermediate flap

3 2 2344330 Locking screw M10x25 ElZn 8.8 DIN 603

4 2 1252039 Bearing washer

5 2 2533065 Body washer ø11/35x3

6 20 2483610 Locking nut M10 ElZn DIN 985

7 1 1251385 Grate for spout

8 4 2556142 Locking pin Ø10x40

9 14 2422299 Hexagon screw M10x30 ElZn 8.8 DIN 933

10 36 2531060 Washer M10 ElZn DIN 125

11 2 2526317 Bolt Ø19,8x45

12 1 1251152 Stops towards hull

13 1 1251141 Bracket for hydraulic motor

14 1 2955505 Hydraulic motor 31,8 ccm

15 1 2964105 Cog wheel module 4

16 1 1251142 Cover over hydraulic motor

17 1 1251198 Washer for cog wheel

18 1 1251136 Ball bearing ring Ø500

19 2 2422303 Hexagon screw M10x40 ElZn 8.8 DIN 931

20 4 2538039 Spring washer M6 A4 DIN 127

21 7 2537036 Washer M6 A4 DIN 125

22 2 2483808 Locking Nut M6 A4 DIN 985

23 3 2426207 Hexagon screw M6x25 A4 DIN 933

24 3 2426200 Hexagon screw M6x16 A4 DIN 933

25 2 2957759 Hexagon nipple GEK BSP 3/8" L10 ED

26 2 2422301 Hexagon screw M10x35 ElZn 8.8 DIN 933

27 1 2935150 Sticker Duun 160x160

28 1 1251383 Top flap

29 4 2344330 Locking screw M10x25 ElZn 8.8 DIN 603

30 4 1252039 Bearing washer

31 6 2533065 Body washer ø11/35x3

32 6 2483610 Locking nut M10 ElZn DIN 985

33 2 1252037 Strut for crash flap

34 2 2344335 Locking screw M10x45 ElZn 8.8 DIN 603

35 2 1252041 Stock sleeve on spout

36 1 1252058 Strut for outlet flap  



 

8 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 

Group: 125-3-1 Accessories Edition: 1.2012 
 
 

 



 

9 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 
 

Group: 125-3-1 Accessories Edition: 1.2012 
 
 

Pos.no.   Quantity Designation Article no.    Comment 
___________________________________________________________________________________________________________ 
 

    Triangle quick coupling 1252637 
 1  1 Tool part Triangle snow blower 1252637 
 2  1 Top strut bolt cat. II 25,4X103mm 2526326 
 3  1 Linchpin Ø10x40mm (locking pin) 2556142 
 
 
    Side extension complete of right side 1251315 
    Side extension complete of left side 1251316 
 
 4  1 Side extension, right 1251373 
 4  1 Side extension, left 1251374 
 5  6 Screw 6kt.m16x45 8.8 galv. 2422491 
 6  12 Washer m16 galv. 2531078 
 7  6 Nut 6kt locking m16 2483613 
 
 
 
    Set with 2 support legs 1251317 
    (Illustration page 22) 
   2 Skid pad 1251331 
   2 Top strut bolt cat. 1. Ø19x70mm 2526321 
   2 Linchpin Ø10x40mm (locking pin) 2556142 
 
 
 
 
 
    Hydraulic operation of the outlet valve 1251118 
 
 8 2  Quick coupling ½” ISO male 2957860 
 9 2 Hydraulic gasket ½” BSP 2957861 
 10 2 1/4"hose R2 L-3450mmVF/Flap 2958151 
 11 2 Hexagon nipple BSP 1/4”-GEK10L 2957754 
 12 2 Hydraulic gasket 1/4" 2957862 
 13 1 Cylinder 32x20x125 H20H20 2955362 
 
   HMV quick coupling 1252638 
 14 1 Top strut bolt cat. II 25,4X103mm 2526326 
 15 1 Linchpin Ø10x40  2556142 
 16 1 Tool part HMV fastening compl. 1252137 
 
 
 

 



 

10 

 
 Spare parts catalogue 

DUUN 
 Snow blower VF215 

 

Group: 125-3-1 Stickers Edition: 1.2012 

 
 
 
 

 


